WP BER
Muffler Assembly
)i



R R

Muffler Assy
F 5 G ME
f =
Ser.N # Name (Qty)
Part No
o.
1 | YT-200E HAESR SR Muffler assembly 1
2 GB/T5783 4
1242M8x 25 Bolt M8x25
3 GB/T93 4
Erad e
i GB/T97.1 BEs Washer 8 4
5 180.47.301 #Eg Washer 8 4
6 | Y3810419 P B TE R Bracket 1
HESRBR Muffler washer




Cylinder Block Assy

1-3



8% 34513

Cylinder Block Assy

F BE
g ft = (
=1
% Name
Ser.N Part No Qry
o. )
1 KM485QB-01005 = iR1e Cylinder head stud 8
2 L375-01103 e 2
EMNE Locating sleeve
3 KMmM385QB-01002 1
=T .
4 | KMas5QB-01003 SUERR Cylinder head gasket .
5 | GB/T5783 SHE Cylinder liner 1
G |(GETEAS 242 M8x 20 BoltM8x20 4
7 LL380-01012 1
BEs Washer 8
8 LL380-01015 1
i .
9 | LL380-01013 iz (1) Side cover (1) i
10 | LL480-01014 = ) 85 Side cover (1) gasker 1
11 KM385QB-01111
P VE()) Side cover (I1) 1
12 KM385T-01018 1
mzE ) BR side cover (Il) gasker
14 D495QB-01024 4
15 | L375-01320-1 GR"S Cylinder block 1
16 | KM385T-01300 KRERE Gasket of flying wheel cover 1
17 KM485QB-01015 4
ﬁﬁ!%cﬁz Bowl shape plugp32
18 KM485QB-01016 4
HMREIR Dipstick sleeve weldment
19 | kvagho BREG07 MBRERESG ipsti ve w b
20 | KM85QB-01008 HihR 2K Oil level dipstick 2
21 HFEM4S508-01112 THELER Upper main bearing 1
22 L375-01110 8
FHETER Lower main bearing
23 L375-01111 8
phsh EIEHE A Upper thrust piece of crankshaft
i T ILIER Lower thrust piece of crankshaft
e EH#&E Rear main bearing cap




FHAZIRIERE

Main bearing bolt washer

EHEEIRE Main bearing bolt
Loty |RY 35517
Cont.Cylinder Block Assy
7 S U B
F 5 K = BE
Ser.N % *;F Name QTY)
Part No

0.




24
25
26
27
28
29
30
31
32
33
34
35
37
38
39
40
41
42
43
44
45

46

GB/T119.1-2000
KM385T-01035
L375-12500
KM385BT-01600
D495QB-01012
D495QB-01014
1375-01103
1375-01115
1375-01027
GB/T5783
GB/T5783
GB/T848
GB/T5783
KM485QB-01112
L375-01104
GB/T119.1
GB/T5783
GB/T5783
D495QB-03105
1375-01112
1375-01113

KMm485QB-01114

4 B8 x18
Wik E S sk
HiHEHE
WK iR &R
Bz ZE p28
BifizE @51
EHEHE
BAZE @10
MimisERER
1242 M8x60
122 M10x30
#[E10-100HV
122 M8 %18
FHES
EHEHE
£4 10x20
IRIEM8x55
IR M8 %45
B2 E a2
MIEHET RN E
MEHPRE
MEHENE

Pin B8x18
Connecting joint for oil pressure sensor
Oil pressure sensor
Water drain parts
Bowl shape plugp28
Bowl shape plugp51
Oil route plug
Bowl shape plugp10
Oil filter gasket
BoltM8x 60
BoltM10x30
Washer 10-100HV
Bolt M8x18
Main bearing cap
Plug
Pin10x20
BoltM8x55
BoltM8x45
Bowl shape plugp42
Front bush of camshaft
Middle bush of camshaft

Rear bush of camshaft

& [RE 3557




Cont.Cylinder Block Assy

i ME

= r 5

= TY)

% R Name Q
ser.N Part No

0.

47 KMA485QB-01111 BRZE @20 Bowl shape plug®p20 3

48 | GB/T827 4
15T 2x6 Rivet 2x6

49 D495QA-03020 1

50 |.GBED ¥Rk Brand mark 1

51 | GB848 g M6 Butterfly nutMé 1

52 | DA9SAR-012105 #B]6 -100HV Washer6 -100HV 1

53 LL380-01203 1
RER 25 55 Respirator cover

54 KM485QB-01211 1

55 | D495QB-01212 R Net 1

56 | LL480-01011 BRESR Air tube 1

57 LL380-01501 1
AR 2% IR fE Respirator

58 LL380-01503 1
MEIREREF gasket

59 KM385T-01019 1

60 KM385T-015101 BUHIRER Oil drain bolt 1

61 | KM385T-01010 ABRIAEEE p14 A type washer @14 1

62 | GB67 R & 2
HESRE Oil pan gasket

63 GB97.1 2
HES oil

64 | LL480-01025 HIESE e 1

65 | KM385T-015111 KRR Flywheel housing 1

66 | B2S8P 12£TM6x 12 Bolt M612 1

67 KM385T-015104 1
#Ele Washer 6

68 KM385T-01027 1
=

69 | KM385T-01200 =R L 1
HEESERR Oil pan cover gasket
B2 REGHITDL80x 100x12  Cased rubber oil seal
HERSE Oil pan cover




HimE R Oil filter padding block

IR 2R EB 1 Respirator assy

i EWEAE A
2 Timing Gear Case Assy
29
1=,




IERHR T ZE AR

Timing Gear Case Assy

F 5 . - =
ft 5 =
Ser.N % Name (QTy)
Part No
o.
1 | GB5783 #2£TM8 %30 Bolt M8x30 1
2 GB97.1 2
8 -100HV Washer 8-100HV
3 GB93 1
BB
4 | KM385T-02018 28 IRSHERS 1
5 | L485BN-02013-B BREREEDERER Hydraulic pump transition 1
6 GB276 connecting plate 1
7 | L485BN-02104 & 3R (& o R Hydraulic pump 1
8 | L485BN-02014 ST IR Bearing 1
9 GB1096 1
R 2 Bearing holddown circlip
10 L485BN-02012 1
By = —hi= . sne
1 4T RIEREDNISE Hydraulic pump transition 1
gear
12 L485BN-02108 1
FHciox22 Key C10x22
13 L385T-02101 1
14 | 4122BT-01710 BIEREhH Hydraulic pump transition axile 1
15 | GB5783 £ 1R BR 5 & Bearing 7008C 1
16 | GB97.1 s 1
BREREESERER Hydraulic pump transition
17 KM385T-02013 connecting plate 1
18 L485BN-02003 < e 1
BREREETER Hydraulic pump transition
19 | KM385-02013 connecting plate 1
| ENOSSRE0TNT2 BRERENTLIE Hydraulic pump port plug .
21 KM385T-01026 1
IREAEM12x35 Bolt M12x35
22 L375-01034 1
3 [F
23 | 1375.01014 8 12-100HV Washer 12-100HV .




rhEC B IE B R RS IR

Camshaft timing gear

holddown
S HHIE AT 552 Camshaft timing gear
M HHIE A G RS 1Y Camshaft timing gear block
ring
ENSRESS Timing gear case cover
RGN Sensor gasket
LiESiEE Upper death point showing
needle
IS ER Idle gear holddown

SIERAEER

Cont.Timing Gear Case Assy

"y ® 2 . B
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25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

40

L375-01201
L485BN-02006
L485BN-02005
KM385T-01007
GB119
GB5782
JB2600
L375-01025-1
L375-01030
L485BN-02013
L485BN-02018
LL480B-10900
L375-01010
GB93

GB898
GB6170

L375-01007

55 Idle gear
ENBEARHE Idle gear bushing
IER BN Idle gear axle
ERISHE Timing gear case
tHB8 Pin8

242 M8x 55 Bolt M8 x55

B4 $} DR55 x75 x 12 Cased rubber oil seal

Gear case front cover

SREGERR Gear case front cover gasket
ENSEES Timing gear case cover
NREESRR Gasket of gear case cover
gasket

RAlE 2R Oil injection advacer assy
BHRRE R Fuel pump fasten gasket

BE s Washer 8

WSLERHE M8 %20 Stud M8 x20

125 M8 Nut M8

SREERR Gear case gasket
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Camshaft Assy

1-10



FH A R AR

Camshaft Assy

P HE
=3 R 5 QTy)
g Name
Ser.N Part No

0.

1 | GB5783 M12x35 Bolt M12x35 1

2 L375-02001 1
MECH Camshaft

3 GB1096 1

i | a7s.0s00E #csx18 Key C8x18 g

5 L375-02005 HEH Valve push rod 6
1 Valve tappet 1




RAL B &R
Cylinder Head Assy
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SEFE R

Cylinder Head Assy

- H=E
E = 1S =
f = _ (
\ Name
Ser.N
= Part No Qry
o.
)
1 L375-03005 man=E Oil filler cap 1
2 GB923 3
=S Cap nut
3 L375-03017 3
R
" BB B0 BriRE2E o8 Washer®8 i
5 LL380B-03002 SIS Cylinder head cap 1
% | GEG1Z0 SIEERR Cylinder head cap gasket 21
7 GB97.1 32
%5 ™M 8 Nut M 8
8 GB93 6
B
9 | KM385BT-03001 [ 8 -100HV Washer 8 -100HV 1
10 | GB898 BE s Washer 8 12
11 41L22-03006 5 \
BB EZERE Rockshaft seat fasten bolt B
12 | GB5783 4
124EM8 x25 Bolt M8x25
13 L375-03012 1
14 | GB6171 HSERR Exhaut pipe gasket 6
15 | LL480B-03201 #2182 M8 x25 Bolt M8 x25 6
16 GB5781 3
BERA Rear hoisting ring
17 L375-03206 1
«EFM8 Nut M 8
18 | GB848 R . 1
19 | LL480B-03210 SMIEpRIARRIRET Valve clearance adjusting screw 3
) L11808-03008 IZH2M8 x60 Bolt M8 x 60 12
21 4122-03009 6
EEMERE Rockshaft locating screw
22 4122-03015 6
INE
23 | 4122-03007 B e Washer 6 6
SMEEMIEH Rocker




Sk

Valve collet

SrE ErE Valve spring upper seat
SN EE Valve outer spring
SMAEE Valve inner spring
&g 8I=8
Cont. Cylinder Head Assy
F 5 . B =
ft = HE
ser.N % Name QTy)
Part No

0.




24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

46

LL480B-03019

KM485QB-03012

L375-01115
GB894.1
KM385-03205

L375-03107

KM385BT-03202

KM385BT-03220

L375-03204

KM385BT-03207

D495QB-03110
D495QB-01024
GB898
L375-03302-4
4122-03013
L375-03106
41.22-03103
4122-03005
4122-03104
4122-03004
L375-03011-1
GB5783

KM385T-03102

RFFH Valve seal

SMSE Valve stem guide
BifcER D10 Bowl shape plug®10
K16 Ring 16

B Rockershaft

B ER 8.3 Bowl shape plug®8.3
EE M E Rockershaft rear seat
HSMEBIMMIAH  Intake valve R ocker
e Rockershaft spring
EEMEZE Rockershaft rear seat
HEIEE Oil route plug®6

BHE (¢32)
124EM8 %6 0
A

s

ERR

¥
A

BifizZE R D25

R EREY
$24EM8 x 25

A E R

Bowl shape plug
StudM8x6 0
Brand mark
Intake manifold gasket
Bowl shape plug
Intake valve seat
Intake valve
Exhaust valve seat
Exhaust valve
Hoisting ring
Bolt M8x25

Wrirl chamber splice block




H

4

=

p2

CRELE R

Cont. Cylinder Head Assy

P HE

o r =

=] QrTy)

% Name
Ser.N Part No

o.

47 KM385-03101 K= Cylinder head 1

48 L375-03010 . 1
TimaRER R Thromstat housing gasket

49

50 KM385BT-03401 2
3

51 | KM385BT-03402 2R Qs 1

52 | KM385BT-03407 BIEFIRHE Pressure reduction handle shaft bush 1

oS RIIRESET-DSS0S FRAIR Locating board 1

54 GB3452.1 . 1
RRERE Pressure reduction spring

55 KM385BT-03406 1

1] j:‘ 2 - ri

56 | KM385BT-03410 OB $1[E 13.2 x2.6 O-ring13.2 x2.6 i

57 | GB119 + =5 Cross connection shaft d

58 GB894.1 5
BEFIREES Pressure reduction handle weldment 2

59 KM385BT-03404 1
E+E4B3x26 PinB3x26

60 KM385BT-03405 1

61 AR I El15 Circlip 15

62 R R AR ET Adjust bolt for pressure reduction

63 \
BEH Pressure reduction shaft

64

65

66

67

68

69







HEER R

Piston-connecting Rod Assy

ERRE Connecting rod bushing

HE
F 5 N
t 5 - (
\ Name
REES Part No Qry
o. )
1 | 4L22-04001 B—ESF 1st compression ring 1
2 | 412204002 e 1
BER 2nd compression ring
3 41L22-04100 1
SR \ .
4 | gpmead SHIFER Y Oil sraper ring 5
5 | KM385-04005 IEEHEE ¢28 Circlipp28 1
6 KM485QB-04202 ST Bion 1
7 LL480-04003 2
ET Connecting rod
8 KmM485QB-04203 1
9 | LL480-04204 ETHE Connecting rod bearing N
10 | KM485QB-04004 EHE Connecting rod cover 1
11 KM485QB-04201 5
P ETIRIE Connecting rod bolt 1
EEH Piston pin




w4 AR
Crankshaft—fly wheel Assy
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i K5 SRR

Crankshaft-fly wheel Assy

SREFR Air pump belt pulley

BE
F 5 . =
f = — (
N Name
.N
= Part No ary
o. )
1 KM385T-05006 M Starting claw 1
2 L375-05005 _ 1
TR Starting claw washer
3 KM385T-05005 1
T | REESTOEG0T Hh B2 555 Crankshaft belt pulley 1
5 | GB1096 HhHHIE I iS5 Crankshaft timing gear 1
9 | EMEEI0E03003 #2C10x63 Key C10x63 1
7 GB278 1
Hh i Crankshaft
8 GB119 1
9 | L1480-05102 B35 m).0vEk HH 7 B60203 Bearing B60203 1
10 | KM385T -05101-4 fHiB8x 20 Pin B8x20 1
11 L375-05002
KEEE Gear ring for fly wheel i
12 KM385T-05001 6
kE Fly wheel
13 KM385T-05008 1
(ECIRIE IR Fly wheel bolt backing plate
KEIRE Fly wheel




AR GE R
Cooling System Assy
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BEFRGEERK

Cooling System Assy

F 5 g i HE
f =
ser.N % Name QTy)
Part No

o.

1 | GBszEs EH2M6x 60 Bolt M6x60 4

2 GB848 4
# 6 100HV Washer 6 100HV

3 L375-06201-1 1
N =] 2

7 | EoEowne Timesss Thermostat cover 1

5 | L375-06206 REp by Thermostat cover gasket 1

5 | 37506203 KR RRN 2 Water temprature sensor :

7 L375-06204 \ 1
Tiimas Thermostat

8 LL480-06303 2

9 | ZBT32005.1-88 Timarx Thermostat housing )

10 | LL380-06001 INERIEE Small circulating water pipe 1

11 KM385T-06208 1
MM 2K 5EP26 wong  Clamp 26

12 | L375-06101 1
KERDKERE Hose pipe

13 | GB278 2

14 | 1375-06104 TRIEREER Thermstat cover padding block 1

15 | LL480-06103-2 BE Washer a

16 L375-06107 ~ 1
B 51 .0 Bk HH & E60203 Ball bearing E60203

17 GB1099-79L375-06107 1

B Bearing spacer

18 | 1375-06106 AR Bk 1

19 | C15 KREH Water pump housing 1

20 ICSpU-06105-1 KEBRH Water pump gasket 1

21 | GB93 1
¥ E#4x6.5x16 Wood ruff key 4x6.5x16

22 L375Y3--14-06110 1

=

23 375-06108 KIRH Water pump shaft 1
PA&-RmEKE c15 Ceramic graphilte seal type C-15
KRS Water pump impeller




BEls

Washer8

Stopper

Water pump rear cover

8. SHRG DK

Cont. Cooling System Assy

F =

Ser.N
o.

K =

Part No

b

Name

#HE (
QTy)




24
25
26
27
28
29
30

31

L375-01006
GB5782
GB848

GB93
L475-06300
LL480-06102
KM385-06112

L375Y3-14-06100

KREEZR
2 12ms

B [E 8 -100HV
BE 8

R AR
KRBT

R EFE R

BIEE

Water pump rear cover gasket
Bolt M8x4.5-8.8
Washer 8-100HV
Washer 8
Fan
Water pump belt pulley
Fan padding block

Triply joint




#HAEFER
Intake Manifold Assy
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HEER

154

Intake Manifold Assy

H=E
F 5 S
f = (
ser.N % Name
) Part No Qry
o. )
1 KM385-07001 HRE Intake manifold 1
2 KM385T-07004 . . 1
HREEL Intake manifold cover joint pipe
3 L375-07005 1
\\ f-u-li .
& FNEEETAOIT0E ESLiRsE Joint cover X
5 | L375Y3-07003 LA Screw plug 3
& | AE00008 HSEm=RR Intake manifold cover gasket 3
7 GB97.1 6
HEEinss Intake manifold cover
8 GB93 6
[
9 GB5783 #E10 Washer 10 4
10 | GB5783 #E10 Washer 10 2
1212 M8 x 25 Bolt M8x25
#242M10%30 Bolt M10x30







BFSERBRK

Exhaust Manifold Assy
F HE
= f =
=5
% Name (
Ser.N Part No Qry
o. )
1 |GB5783 1R M10%30 Bolt M10x30 2
2 | GB93 2
#E10 Washer 10
3 | GB97.1 2
E’-E“a
3 I TARGDET0S BE10 Washer 10 i
5 KM385-08001 SERERR Exhaust manifold gasket 1
Bl | KRIZAST-DENS HSE Exhaust manifold 1

HAESRIAEE S Muffler joint




LR Y

Lubricating System Assy
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ARRG B

Lubricating System Assy

#eE
F 5 " =
t = 5 % (
N Name
Ser.N
er Part No Qry
0.
)
1 |GB6170 1RM10 Nut M 10 1
2 GB93 1
#E10 Washer 10
3 | GB97.1 1
HE
X B BaAD BE10 Washer 10 1
5 | LL480-09102 HihREISE Oil pump driven gear 1
& | H3809103-2 HiHRENE 0il pump body bush 2
7 | GB1099-79 . 1
AR E Oil pump body
8 | KM485QB-09111-2 2
9 KM485QB'09104 #%3)(5)(13 Woodruff key 3X5X13 6
10 | LL480-09113 Hih R Oil pump shaft 1
11 | KM485QB-091
i REF Inner rotor *
12 | LL480-09106 1
fHA5x18 Pin A5x18
13 | LL480-09107 1
14 | 1L375-09001 NET Outer rotor 1
15 | LL480-09400-1 IR E e o x Oil pump gasket 1
16 | GB93 . 1
HihR= Oil pump cover
17 | GB5783 1
HEE=® 0 il outlet pipe flange gasket
18 | LL480-09108 il EE=RR PIR=SaNEEE 1
19 | LL480-09200 it E B ER 1 Oil outlet pipe unit a
20 | LL480-09003 mEg Washer 8 4
21 | GB5782 1
1242M8x20 Bolt M8x20
22 | KM385T-09300 1
TSR Gauze strainer
ERESH Weldment




i [ E s Gauze support
IRAEM8 %45 Bolt M8x45

s B2 2B Oil filter
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Fuel System Assy
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PRRRA D

Fuel System Assy

31311)

HhRERNSERAE Line from feed pumpto filter
Pipe joint

Three cylinder 1 type injection pump

H=E
F 5 R
ser.N % Name
) Part No Qry

o. )

. KM385T-10400 El;hE B Fuel return pipe 1

2 KM385T-10300 3
15 h2a% 2K Fuel injector

3 KM385T-10200 1
= Srh &5 5 » A 1 a

4 | GBE170 = E R E R Fuel injection pipe >

5 | D495QB-10600 12 E2Me Nut M6 2

& | GhE2 = EHEHREH Fuel injection pipe clamp 2

7 GB65 2
#Ele Washer 6

8 LL380-10600 1

10 | L375-10700 PRARISEREBARIME  Line from filter to injection pump | 1

- s 1
Sl e AR S SR Fuel filter
12 | kM385T-10100 1
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Electric System Assy
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BHRRG T

Electric System Assy

HE
F 5 -
ft = 5 7 (
\ Name
Ser.N
er Part No Qry
o. )
1 | 1375-12200-1 BN Heat TG 1
2 L375-12001 . . 1
EBREIEEL Current conducting plate
3 KM385T-12300B 1
E_ . .
4 KM385T-12100-1 el Starting motor unit 1
5 | GB12732-1996-1071 | REE#l (350W,14V) Alternator 1
6 KM385T-01029 R Belt 1
7 D495QB-01038 9 . 1
KREBHEERSE Alternator adjustable support
8 GB5781 1
9 | KM385T-12110 [ER Compresion plate 1
10 | KM385T-01028 121 M8 %25 Bolt M8x25 1
11 L375-01033-1 . 1
RENREFE Alternator safty cover
12 GB848 1
KREBHEERS Alternator fasten support
13 GB5782 1
REBHRERE Alternator fasten support bush
B Washer 8-100HV
121¢ M10x100 Bolt M8x 100




